



中国认可  
国际互认  
检测  
TESTING  
CNAS L0095

Page 1 of 8

No.: GJW2023-6594

# TEST REPORT

REPORT Ref. No.: GJW2023-6594

NAME OF SAMPLE: Insulated Auto Cable TXL

CLIENT: CYPRUM WIRE TECHNOLOGY SDN BHD

CLASSIFICATION OF TEST: Commission Test

CVC Testing Technology Co., Ltd.



CYPRUM WIRE TECHNOLOGY SDN BHD  
Co.Reg: 201901013079



# 检验报告

## TEST REPORT

No.:GJW2023-6594

Page 2 of 8

Name of product: Insulated Auto Cable TXL	Trademark: /
Type/Model: TXL, Gray, TXL AWG 20(7/0.32mm)	Sample status: /
Manufacturer: /	Commissioned by: CYPRIUM WIRE TECHNOLOGY SDN BHD
Manufacturer address: /	Client Address: LOT 63-70, JALAN INDUSTRI 21, ALOR GAJAH INDUSTRIAL ESTATE, 78000 MELAKA
Quantity of sample: 50 m	Sampled by:
Sample identification: -	Sampling at (place): -
Means of receiving: Submitted by the commissioner	Means of sampling: -
Classification of test: Commission Test	Sampling date: -
Receiving date: 2023-11-06	Completing date: 2024-03-15
Tested according to: SAE J1128:2012	Test item: All item
Test conclusion: The samples are tested according to SAE J1128:2012 <b>Low Voltage Primary Cable</b> standards. The test results: pass.	

  
Seal of CVC  
Date of issue: 2024-03-15  
检验检测专用章

Approved by: Liu Bo



Reviewed by: Tian Jianyong



Tested by: Chen Yi



CVC